

## TYPE TEST CERTIFICATE OF COMPLETE TYPE TESTS

OBJECT Single-core power cable

TYPE 0,6/1,0 kV, 1x630 mm<sup>2</sup> CU/XLPE/AWA/PVC

Rated voltage, U <sub>0</sub> /U (U <sub>m</sub> )	0,6/1,0 (1,2) kV	Conductor material	Cu
Conductor cross-section	1x630 mm <sup>2</sup>	Insulation material	XLPE

MANUFACTURER Nuhas Oman L.L.C.,  
Rusayl, Sultanate of OmanCLIENT Nuhas Oman L.L.C.,  
Rusayl, Sultanate of OmanTESTED BY KEMA Nederland B.V.,  
Arnhem, The Netherlands

DATE(S) OF TESTS 13 August to 18 September 2013

The object, constructed in accordance with the description, drawings and photographs incorporated in this Certificate, has been subjected to the series of proving tests in accordance with

**BS 5467** (1997), including Amendment 3 (2008)

The results are shown in the record of Proving Tests.

The values obtained and the general performance are considered to comply with the above Standard and to justify the ratings assigned by the manufacturer as listed on page 4 and 5.

This Certificate applies only to the object tested. The responsibility for conformity of any object having the same type references as that tested rests with the manufacturer.

This Certificate consists of 22 pages in total.

Comment: Only integral reproduction of this Certificate is permitted without written permission from KEMA. Electronic copies, e.g. PDF-format or scanned version of this Certificate may be available and have the status "for information only". The sealed and bound version of the Certificate is the only valid version.

KEMA Nederland B.V.

S.A.M. Verhoeven  
Director Testing, Inspections &  
Certification The Netherlands

Arnhem, 11 December 2013